LABO1 Rev.4

Material according to ASTM Ed.2010
Material normalized at 920°C

Material according to ASME |l Part.A Ed.2010 + Add.2011

The material are in compliance with the specification and order

Where not indicate content of V & Nb less than 0.001%

CLIENTE /CUSTOMER
Q OFTTA FONDATANEL 1045 Azienda con sistema di gestione CERTIFICATO DI N 1.976 /1
SAMIC S.P.A. g Q LF] RA [R“ I] e va acuice COLLAUDO =
a 'c‘f;;;:'e;“cggﬂ::}' certified INSPECTION CERTIFICATE
VIa 3(;1{_\_\1)1 29 (/ona Bmuu] ONIEN IVSO pov) 9 DATA /DATE
VIA RAFFAELLO SANZIO, 21 ST o011 Fax 0544451801 UNI EN 10204
oo CEEYT ShiiiTiome
21050 LONATE CEPPINO VA ;_@g;‘{'“g;g?f_,g;_R‘;;'W RA 1. 14067 www.ferrari-ra.it  info@ferrari-ra.it D 2.2 3.1 g3'2 10/04/2012
NORME DI COLLAUDO/ TEST STANDARDS ORDINE N. /ORDERN. - DEL /DATE COMM/JO BOLLAN. /P.LN. - DEL /DATE
ASTM/ASME .- VS. ORDINE 110900RD115R0 DEL 19/03/2012 589 847 10/04/2012
DESCR[ZIO{\EARTFCOLO ANALISI CHIMICA /CHEMICAL ANALYSIS ROTTURA|SNERYV. [ALLUNG. |CONTR. RESILIENZA DUREZZA
GOODSOESCRIﬁTION COLATA QUANTITA TENSILE | YIELD ELONG. |REDUCT. IMPACT TEST HARDNESS
[+ Mn Si P S Cr Ni Mo STRENGTH| POINT
FORN],TQRE- ey HEAT QUANTITY % % % % % % % % onZin HB
SUPEEIER S o1y % % [ N/mm? | Nmm? | % % J min | max
FLG WN 150 RF 2" XXSSA105 . 0,175]1,210/0,270{0.01010,00210 1151001210015
11031 LUCCHIN ?fo{”f‘ & 0,031]0.004]0,003[0,040[ 0,406 525,7| 3353 39,4 67,2 | 135| 144| 145 162 164
FLG WN 300 RF 2" 160 SA1.05 e Chh 0,180/1,120(0,200(0,013]0,005]0.090/0.110/0.030
m AL 1 3 ) 3 1 ' ra
11034 LEALL 47000 icat 5.560 0.001[0.022]0,415 5053 3423 40,0| 63,0 42| 54| 61| 154| 155
FLG WN 150 RF 3" 160 SA105 N e 0,171]1,120/|0,195|0,014|0,010{0,040/0,010|0,014
11031-VOESTALPINE ~ Senibe 0,020{0,001] 0027|0371 4850) 2637) 286| S27) 54| 59) 49) 140 W7
FLG WN 300 RF 3" 160 SA105 9 =:210.199)1,130{0,190{0,005| 0,006 0.060]10,10010.040]
1103101 IFER ACR Co {5791 A 50B10.802[0.001[0.020L0.411 —2491,0] 3566 3/,0| 69,5( 202| 160 225/ 153| 156
FLG WN 150 RF 4" 160 SA105 “10,190k%720| 0,220] 0.Qr&F0 D091 0,040 0 0RQl0 010
11031.SAN.ZENG 0.200 ’sz 0,002 00<.0 (0406 505,5| 3956/ 27,8 516| 62| 57| 70 149 150
FLG WN 150 RF 10" XS SA105 0,170(1 250 0,180 0’0.%’6 0.008/0,08010,10010 Gid
11031 ACC VAL SUGANA 50348 —10.230[0.002]0.003[0,034 0.419 508,5| 361,7| 27,0| 50,4 60| 58| 56| 149 151
FLG WN 150 RF 24" SP=15 SA105 :-10,200] 1,120 0,2é0 '0015 0.011. 'O'ﬂRﬂ 007010010
0018 7E] EZIARNE 1373341 0.0 14| 5 1026 ol | 561,0] 364,0] 29,2| 59,0| 55| 53| 49| 170( 170
FLG WN 150 RF 24" SP=15 SA105 e 191180/ 0.800: ':-g;}m { 0.013l0.220}0-i68b0-646
20046 ZELEZHARNE 387 T 0.250]0.003] . 0;023 0383 . , 334,0| 295| 61,0| 78| 69| 86| 158 158
RF 2" 190]1160]6:230|8:0%710.0130.10615,080
TEEQ?I;?PPERD%F?QHOS 52546 3 8;38 1 4.0',003 0029 0.429 ,;:;_ v 3484 31,4 70,4| 131| 118] 126 154 168
FLG BL 150 RF 24" SA105 0,169]1,231(0,261 Q012 .0,006 QOBB 0,147
i
| 1odsz.acC vENETE 133424 0-T960,001[0.004]0,03310,418| 32801 ., 2 659] 98] 108] 101) 151) 152
Min| 0,001 0,600 0,700 0,001 0,06, 0061 0,001 max 187
ACCIAIO A/SA105 CARATTERISTICHE RICHIESTE Max| 0.250] 1,350| 0,350| 0,035 0,040 6.300| 0,400
STEEL REQUIREMENTS Min | 0,001 0,001
Max| 0,400| 0,080 0,455
NOTE
REMARKS

UFFICIO COLLAUDO

INSPECTION DPT
Gambi M.
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LAB01 Rev.4

CLIENTE /CUSTOMER
0 INETAPSRIATA T TReS Azienda con sistema di gestione CERTIF|CATO DI N 1.076 /2
SAMIC S.P.A. @ Q FERRA ]m Gt COLLAUDO s
(R iGasysem qualty cetiied | INSPECTION CERTIFICATE
VIAAGR. .GRANDL29 (/mm Bassette) ﬁ?«l g;"lysgcggm 9 DATA /DATE
VIA RAFFAELLO SANZIO, 21 SRR Fax ot 4us1801 UNI EN 10204
comars b
21050 LONATE CEPPINO VA h‘?};’?{&ﬁﬁiﬁ; - Reg.Jup. RA 1. 14067 www.ferrari-ra.it __info@ferrari-ra.it I:I 22 iX] 3.1 |:| 3.2 10/04/2012
NORME DI COLLAUDOY/ TEST STANDARDS ORDINE N. /ORDER N. - DEL /DATE COMM/JO! BOLLAN. /P.LN. - DEL /DATE
ASTM/ASME VS. ORDINE 110900RD115R0 DEL 19/03/2012 589 847 10/04/2012
DESCRIZION‘EAB'EICOLO ANALISI CHIMICA /CHEMICAL ANALYSIS ROTTURA|SNERV. |ALLUNG. |CONTR. RESILIENZA DUREZZA
GOODSD,&'SCHIPTION N COLATA QUANTITA TENSILE | YIELD ELONG. |RepucT. IMPACT TEST HARDNESS
Soks C Mn Si P S Cr Ni Mo STRENGTH | POINT
FORN{'FQ‘RE HEAT QUANTITY 9% % % % % % % % on 2in HB
N SUPPLIE‘B % ol% % % ™ N/mm? | N/mm® | % % 4 min__| _max
FLG BL 150 RF 24" SA105,-,.;. 0,272{0,004|0,003|0,110{0,130]0.040
1104901 IEER - 0.005[0,046(0,414 5195 318,7| 30,06 50,41 98| 105 88 165( 157
min | 0,001| 0,600| 0, 100| 0,001| 0,007}8,001| 0,001| Q. 001k; iin-229% finin 30% max 187
ACCIAIO CARATTERISTICHE RICHIESTE Max| 0,250| 1,350| 0,350| 0,035 0,040| 0,300 0,400(.G. 320"
A/SA105 e
STEEL REQUIREMENTS Min | 0,001 0,001 RESHD
Max| 0.400| 0,080 0,455
NOTE
REMARKS

Material according to ASTM Ed.2010
Material normalized at 920°C

The material are in compliance with the specification and order

Material according to ASME Il Part.A Ed.2010 + Add.2011

Where not indicate content of V & Nb less than 0.001%

UFFICIO COLLAUDO
Gambi M.

jwc_ /

INSPECTION DPT




